



Published in final edited form as:

Curr Treat Options Psychiatry. 2014 June 1; 1(2): 189–203. doi:10.1007/s40501-014-0014-5.

Treatment of Gambling Disorders

Sarah W. Yip, PhD¹ and Marc N. Potenza, MD, PhD^{1,2,3}

¹Department of Psychiatry, Yale University School of Medicine, New Haven, CT, USA

²Department of Neurobiology, Yale University School of Medicine, New Haven, CT, USA

³Yale Child Study Center, Yale University School of Medicine, New Haven, CT, USA

Opinion statement

Preclinical and clinical research implicate several neurotransmitter systems in the pathophysiology of gambling disorder (GD). In particular, neurobiological research suggests alterations in serotonergic, dopaminergic, glutamatergic and opioidergic functioning. The relative efficacy of medications targeting these systems remains a topic of ongoing research, and there is currently no Food and Drug Administration (FDA) approved medication with an indication for GD.

Considering co-occurring disorders may be particularly important when devising a treatment plan for GD: extant data suggest that the opioid antagonist naltrexone may be the most effective form of current pharmacotherapy for GD, particularly for individuals with a co-occurring substance-use disorder (SUD) or with a family history of alcoholism. In contrast, lithium or other mood stabilizers may be most effective for GD for patients presenting with a co-occurring bipolar-spectrum disorder (BSD). Further, serotonin reuptake inhibitors (SRIs) may be efficacious in reducing GD symptoms for individuals also presenting with a (non-BSD) mood or anxiety disorder. Finally, elevated rates of GD (and other Impulse Control Disorders; ICDs) have been noted among individuals with Parkinson's Disease (PD), and clinicians should assess for vulnerability to GD when considering treatment options for PD. Reducing levodopa or dopamine agonist (DA) dosages may partially reduce GD symptoms among patients with co-occurring PD. For GD patients not willing to consider drug treatment, n-acetyl cysteine or behavioral therapies

Address for correspondence: Marc N. Potenza, Connecticut Mental Health Center, Room S-104, 34 Park St., New Haven, CT 06519, USA. Tel.: +1 203 974 7356; fax: +1 203 974 7366; marc.potenza@yale.edu.

Other author contact information: Sarah W. Yip, 1 Church St., 7th Floor, Room 730, New Haven, CT 06510-3319, USA. Tel.: +1 203 704 7588; Fax: +1 203 737 3591; sarah.yip@yale.edu

Conflict of Interest

Sarah Yip declares that she has no conflict of interest. Marc Potenza has received financial support or compensation, outside of the submitted work, for the following: Dr. Potenza has consulted for and advised Boehringer Ingelheim, Lundbeck and Ironwood; has consulted for and has financial interests in Somaxon; has received research support from the National Institutes of Health, Veteran's Administration, Mohegan Sun Casino, the National Center for Responsible Gaming and its affiliated Institute for Research on Gambling Disorders, and Forest Laboratories, Ortho-McNeil, Oy-Control/Biotie, Glaxo-SmithKline, and Psyadon pharmaceuticals; has participated in surveys, mailings or telephone consultations related to drug addiction, impulse control disorders or other health topics; has consulted for gambling entities, law offices and the federal public defender's office in issues related to impulse control disorders; provides clinical care in the Connecticut Department of Mental Health and Addiction Services Problem Gambling Services Program; has performed grant reviews for the National Institutes of Health and other agencies; has guest-edited journal sections; has given academic lectures in grand rounds, CME events and other clinical or scientific venues; and has generated books or book chapters for publishers of mental health texts.

Compliance with Ethics Guidelines

Human and Animal Rights and Informed Consent

This article does not contain any studies with human or animal subjects performed by any of the authors.

may be effective. Ongoing research into the effectiveness of combined behavioral and pharmacotherapies is being conducted; thus combined treatments should also be considered.

Keywords

gambling disorder; behavioral treatment; pharmacotherapy; fluvoxamine; sertraline; escitalopram; paroxetine; lithium; valproate; bupropion; olanzapine; naltrexone; nalmefene; amantadine; memantine; n-acetyl cysteine; topiramate; tolcapone; ecopipam; cognitive behavioral therapy; motivational interviewing; Gambler's Anonymous; subthalamic nucleus deep brain stimulation; Parkinson's disease

Introduction

The recently released fifth edition of the Diagnostic and Statistical Manual (DSM-5) [1] includes Gambling Disorder (GD) in the category of Addictions and Related Disorders. This classification differs from that used in earlier versions of the DSM, which listed the condition of Pathological Gambling (PG) under Disorders of Impulse Control (DSM-III) [2] or Impulse Control Disorders (ICDs) Not Elsewhere Classified (DSM-IV) [3]. This shift in classification reflects the clinical and neurobiological similarities between GD and substance-related addictions. In addition to the change in classification, the diagnostic criteria for GD in the DSM-5 differ from those for PG in the DSM-IV in two key aspects. Firstly, the criterion of 'commission of gambling-related illegal acts' has been removed (*reviewed in* [4–6]). Secondly, the number of criteria needed for a diagnosis of GD has been lowered to four criteria (whereas five criteria were required for a diagnosis of PG in DSM-IV) [4–6]. While these changes remain somewhat controversial [6], retrospective analyses suggest that the revised diagnostic criteria will have relatively little impact on prevalence estimates and may improve the accuracy of diagnoses [7]. Thus, in order to be consistent with the new DSM-5, we will use the term 'Gambling Disorder' or 'GD' (as opposed to 'Pathological Gambling') throughout the remainder of this paper.

Although no Food and Drug Administration (FDA) approved treatment has an indication for GD, a number of controlled trials have assessed the efficacy and tolerability of different pharmacotherapies. Given the similarities between GD and other addictive disorders, many trials have focused on FDA-approved treatments for substance-use disorders (e.g., opioid antagonists). Overall, findings thus far suggest that the efficacies of different pharmacotherapies may depend on individual differences such as the presence of co-occurring disorders and familial history of alcohol use. Based on these findings, Bullock and Potenza have published a 'Proposed Pharmacotherapy Algorithm' for GD [8 ••].

While findings from clinical trials thus far suggest some efficacy for specific pharmacological treatments, conflicting reports also exist. Such conflicting data may be partially due to the high rates of placebo responses reported among individuals with GD or difficulties inherent when interpreting findings from studies without appropriate control conditions (e.g., case reports). In the remainder of this review, we will therefore focus on findings from controlled trials, although novel findings of interest from open-label trials will also be discussed. For example, early studies suggest efficacy of glutamatergic agents for

GD (and other addictions) [9 •], and these preliminary findings warrant further investigation in larger samples. Finally, given the necessarily ‘off-label’ nature of all pharmacotherapies for GD, it is important to note that the following treatment recommendations should be carefully considered by clinicians and discussed in detail with patients.

TREATMENT

Diet and lifestyle

- There are no specific approved diet- or lifestyle-related treatment interventions for GD.
- Individual differences including gender [10], race/ethnicity [11], types of gambling [12] and the presence of other co-occurring disorders [13] appear to contribute to the clinical presentation of GD and may influence treatment responses; e.g., [14; Class I].
- Epidemiological data suggest increased prevalence of multiple disorders or conditions (below), and these should be taken into account when considering treatment options.
 - Alcohol-, tobacco- and other substance-use disorders [15]
 - Mood disorders [15]
 - Parkinson’s disease [16]
 - Impulse control disorders (ICDs) [17]
 - Obesity [18]

Pharmacologic treatment

- Controlled trials of multiple pharmacotherapies have been conducted; however there is currently no FDA-approved pharmacotherapy with an indication for GD.
- While precise outcome measures vary across studies, the primary aim of pharmacotherapy is generally the reduction of GD-related symptoms.
- As there is no FDA-approved treatment, ‘standard dosage’ information (below) is based on the dosage tested in individual clinical trials.
- For each type of medication, ‘general’ side effects are first given (e.g., those listed in the Physician’s Desk Reference; PDR), followed by side effects specifically reported in treatment trials for GD.

Selective serotonin reuptake inhibitors (SSRIs)—Evidence from multiple lines of research suggest alterations in serotonergic functioning among individuals with GD (e.g., [19]); however, findings from clinical trials thus far suggest limited efficacy of selective serotonin reuptake inhibitors (SSRIs) for the treatment of GD (for a review *see* [8]). To date, four different SSRIs have been studied: fluvoxamine [20; Class III; 21; Class I; 22; Class I; 23; Class II], sertraline [24; Class I], escitalopram [25; Class II; 26; Class II] and paroxetine [27; Class I; 28; Class I]. Findings from most of these studies have been mixed or negative,

and large placebo responses and high drop-out rates have been reported across studies [24]. However, some evidence suggests that SSRIs might be effective for the treatment of GD among individuals with a co-occurring mood or anxiety disorder - with the exception of co-occurring bipolar disorder (for which SSRI medications are not advised) [25; Class II; reviewed in 8].

Fluvoxamine: Standard dosage: Initial dose of 100mg/day, increase to 200mg/day after 14 days [22; Class I].

Contraindications: Concomitant monoamine oxidase (MAO) inhibitor, thioridazine, pimozone, alosetron, or tizanidine use [29].

Main drug interactions: May interact with alcohol, diazepam, lithium, tryptophan, mexiletine, theophylline, benzodiazepines, metoprolol, propranolol, warfarin, clozapine, methadone, tacrine, amitriptyline, clomipramine, imipramine, carbamazepine [29].

Main side effects: *General:* anorexia, somnolence, insomnia, agitation, nervousness, dyspepsia, sexual dysfunction, sweating, tremor, dry mouth, rhinitis, nausea, vomiting [29]; *Gambling disorder:* insomnia, dizziness, headache, nausea, weight loss, diarrhea [22; Class I].

Special points: May increase risk for suicidality and depression [30]; off-label for the treatment of GD.

Cost: \$264.14 for 100 × 100mg (Apotex) [30]; Approximately \$158 for 30 days at 200mg/day.

Sertraline: Standard dosage: Initial dose of 50mg/day, can increase to 100mg/day after 28 days, and up to 150mg/day after 56 days as needed [24; Class I].

Contraindications: Concomitant MAO inhibitor, pimozone or disulfiram use [29].

Main drug interactions: May interact with other serotonergic agents, warfarin, alcohol, diazepam, tolbutamide and other drugs influencing the central nervous system (CNS) [29].

Main side effects: *General:* anorexia, agitation, insomnia, fatigue, somnolence, dizziness, tremor, headache, dry mouth, sweating, nausea, dyspepsia, diarrhea, constipation, ejaculation failure [29]; *Gambling disorder:* insomnia, dizziness, headache, dyspepsia, diarrhea [24; Class I].

Special points: May increase risk for suicidality and depression; [30]; off-label for the treatment of GD.

Cost: \$85.40 for 30 × 100mg (Actavis) [30]; Approximately \$128 for 30 days at 150mg/day.

Escitalopram: Standard dosage: Initial dose of 5mg/day, increase to 10mg/day after 7 days, then to 20mg/day after an additional 7 days [25; Class II]; initial dose of 10mg/day,

increase to 20mg/day after 14 days, then increase to 30mg/day after an additional 14 days if needed [26; Class II].

Contraindications: Concomitant use of MAO inhibitors or pimozide [29].

Main drug interactions: May interact with other serotonergic agents, desipramine, warfarin, sumatriptan, cimetidine, alcohol, carbamazepine, metoprolol, and other drugs influencing the CNS [29].

Main side effects: *General:* insomnia, somnolence, fatigue, decreased appetite, headache, sexual dysfunction, sweating, diarrhea, constipation, dry mouth, neck/shoulder pain [29]; *Gambling disorder:* mania, fatigue, nausea, sexual dysfunction, sweating [25; Class II]; headaches anorgasmia [26; Class II].

Special points: May increase risk for suicidality and depression [29]; may be most efficacious among individuals with co-occurring GD and anxiety disorders [25 Class II]; off-label for the treatment of GD.

Cost: \$85.40 for 30 × 100mg (Actavis) [30]; Approximately \$128 for 30 days at 30mg/day.

Paroxetine: Standard dosage: Initial dose of 10mg/day, increase by 10mg/day in weekly increments up to a maximum of 60mg/day [27; Class I].

Contraindications: Concomitant MAO inhibitor, thioridazine or pimozide use [29].

Main drug interactions: May interact with other serotonergic agents, antipsychotics, dopamine antagonists, alcohol, anticoagulants, phenobarbital, phenytoin, fosamprenavir, desipramine, risperidone, atomoxetine, tamoxifen, metoprolol, theophylline, lithium, phenytoin [29].

Main side effects: *General:* suicidality, insomnia, somnolence, dizziness, headache, sexual dysfunction, asthenia, dry mouth, constipation, diarrhea, sweating, tremor, decreased appetite [29]; *Gambling disorder:* headache, nausea, dry mouth [27; Class I].

Special points: May increase risk for suicidality and depression; [30]; off-label for the treatment of GD.

Cost: Cost: \$86.25 for 40mg/day × 30 (Caraco) [30]; Approximately \$129 for 30 days at 60mg/day.

Mood stabilizers—Initial studies suggest some efficacy of the mood stabilizers lithium and valproate in treating GD (e.g., [31; Class I]), and mood stabilizer treatment is recommended for the treatment of GD among individuals with a co-occurring bipolar spectrum disorder (BSD) [reviewed in 8•]. Controlled trials of topiramate, an anticonvulsant with mood-stabilizing effects, have also been conducted for the treatment of GD, and are reviewed under the ‘Glutamatergic pharmacotherapies’ section below.

Lithium: Findings from a 10-week, randomized, double-blind, placebo-controlled study suggest that lithium may be an effective treatment for GD among individuals with a co-occurring BSD [31; Class I]. One small study also suggests efficacy for lithium treatment of GD among individuals without a co-occurring BSD; however, this study was not placebo-controlled [32; Class II].

Standard dosage: 300mg initially, increase to 600mg after four days, increase to 900mg after additional four days [29; Class I].

Contraindications: Cardiovascular or renal disease, dehydration, Na⁺ depletion [29].

Main drug interactions: May interact with SSRIs, neuromuscular blockers, calcium channel blockers, diuretics, ACE inhibitors [29].

Main side effects: *General:* hyperthyroidism, tremor, polyuria, mild thirst, general discomfort, diarrhea, drowsiness, muscular weakness, lack of coordination, ataxia [29]; *Gambling disorder:* sedation, dry mouth, nausea, diarrhea, polyuria [31; Class I].

Special points: Monitor renal and thyroid functioning; monitor for possible lithium toxicity [30]; off-label for the treatment of GD.

Cost: \$17.91 for 300mg/day × 100 (Apotex) [30]; Approximately \$16 for 30 days at 900mg/day

Valproate: Preliminary data suggest that valproate may be effective in treating GD [32; Class II]; however, further studies including a placebo group are needed to confirm this.

Standard dosage: 600mg/day for 5 days, titrate up to 1500mg/day [32; Class II].

Contraindications: Hepatic disease/dysfunction, urea cycle disorders [29].

Main drug interactions: May interact with drugs influencing the expression of hepatic enzymes; may interact with aspirin, carbapenem antibiotics, lamotrigine, protein-bound drugs (e.g., warfarin), clonazepam, CNS depressants (e.g., alcohol) [29].

Main side effects: *General:* hepatotoxicity, pancreatitis, headache, somnolence, chest pain, paresthesia [29]; *Gambling disorder:* not specified [32; Class II].

Special points: Off-label for the treatment of GD.

Cost: \$190.03 for 500 mg/day × 10 (Abbott) [30]; Approximately \$1,710 for 1500mg/day for 30 days.

Dopaminergic pharmacotherapies—As with serotonin, substantial preclinical and clinical research implicates dopaminergic neurotransmission in the biology of GD (e.g., [33]); however, controlled trials of dopaminergic pharmacotherapies suggest limited clinical utility of these medications [34; Class I].

Bupropion: The only placebo-controlled trial of bupropion – a dopamine and norepinephrine transporter inhibitor and nicotinic acetylcholine receptor (nAChRs) antagonist [35] – found no benefit over placebo [34; Class I].

Standard dosage: Initial dose of 75mg/day, increase in weekly increments of 150mg to a maximum of 375mg/day [34; Class I].

Contraindications: Seizure disorder, past/present anorexia or bulimia, concomitant use of a MAO inhibitor, sudden discontinuation of sedatives or alcohol, bipolar depression [29].

Main drug interactions: May interact with alcohol, levodopa, amantadine and SSRIs [29].

Main side effects: *General:* anxiety, insomnia, dry mouth, weight loss, dizziness, some neuropsychiatric symptoms have been reported (e.g., hallucinations, delusions, psychosis) [29]; *Gambling disorder:* nervousness, headache, dry mouth, stomach discomfort [34; Class I].

Special points: Associated with mixed/manic episodes among individuals at increased risk for BSD [30]; off-label for the treatment of GD.

Cost: \$59.99 for 75mg/day × 30 (Bryant Ranch) [30]; Approximately \$300 for 30 days at 375mg/day.

Olanzapine: There have been two double-blind, placebo-controlled trials of the atypical antipsychotic olanzapine – a dopamine and serotonin antagonist with high affinity for D₂ and 5-HT_{2A} receptors [36] – for the treatment of GD; however, no benefit over placebo was found in either study [37; Class I; 38; Class II].

Standard dosage: 2.5mg/day, increase by 2.5mg/day in weekly increments up to a maximum of 15mg/day [37; Class I].

Contraindications: None [29].

Main drug interactions: May interact with diazepam, alcohol, levodopa, dopamine agonists, SSRIs, anticholinergics, lorazepam, hepatotoxic drugs, CNS – acting drugs [29].

Main side effects: *General:* Weight gain, hypotension, personality disorder, insomnia, somnolence, dizziness, abdominal pain, cognitive/motor impairment [29]; *Gambling disorder:* Depression, nervousness, thinking abnormality, somnolence, increased appetite/food intake, weight gain, dry mouth, headache, paresthesias, joint stiffness, edema, gastrointestinal virus [37; Class I].

Special points: Increased risk of death among elderly patients with dementia-related psychosis [30]; off-label for the treatment of GD.

Cost: \$702.00 for 15mg/day for 30 days (Lilly) [30].

Opioidergic pharmacotherapies—There have been several double-blind, placebo-controlled trials of the opioid antagonists naltrexone and nalmefene which suggest clinical efficacy over placebo [39; Class I; 40; Class I; 41 Class I]. Thus, opioidergic agents may be the most effective form of current pharmacotherapy for GD (*reviewed in* [14]). However, not all individuals with GD respond to opioid antagonist treatment; e.g., data suggest that both naltrexone and nalmefene may be most effective in treating GD among individuals who are family-history positive for alcoholism [42; Class I].

Naltrexone: There have been two double-blind, placebo-controlled studies of naltrexone treatment which suggest significant clinical efficacy over placebo in treating GD [39; Class I; 40; Class I].

Standard dosage: Different dosages have been investigated; data suggest that relatively low-dose (i.e., 50mg/day) treatment may be as effective as higher doses (i.e., 150mg/day) [40; Class I].

Contraindications: Liver failure, current opioid use, dependence or withdrawal, hepatitis, current use of opioid analgesics [29].

Main drug interactions: Alters effects of other opioid medications [29].

Main side effects: *General:* depression, anorexia, insomnia, somnolence, appetite disorder, dizziness, diarrhea, syncope, hepatic enzyme abnormalities, nasopharyngitis, toothache [29]; *Gambling disorder:* nausea [40; Class I; 39, Class I], dry mouth [40; Class I; 39, Class I], vivid dreams [40; Class I], headache, diarrhea, constipation, dizziness, insomnia [39; Class I].

Special points: May increase risk for suicidality and depression; monitor alcohol intake [30]; off-label for the treatment of GD.

Cost: \$404.00 for 50mg/day × 100 [30]; Approximately \$121 for 30 days at 50mg/day.

Nalmefene: Two placebo-controlled trials suggest efficacy of nalmefene for the treatment of GD [41 Class I; 42 •; Class I].

Standard dosage: Dosages ranging between 20mg/day to 40mg/day shown efficacy in reducing GD [42; Class I]; higher doses (50 or 100mg/day) may be poorly tolerated [41; Class I].

Contraindications: Hypersensitivity to nalmefene [43].

Main drug interactions: May interact with flumazenil [43].

Main side effects: *General:* nausea, vomiting, tachycardia, hypertension, postoperative pain, fever, dizziness, headache, chills, hypotension, vasodilation [43]; *Gambling disorder:* insomnia, somnolence, dizziness, decreased appetite, nausea, vomiting, constipation, urinary infrequency, sweating, dry mouth [41; Class I].

Special points: Off-label for the treatment of GD.

Cost: Not available in oral formulation in the United States.

Glutamatergic pharmacotherapies—An imbalance in glutamate homeostasis – the relative ratio of synaptic versus nonsynaptic glutamate – may inhibit successful prefrontal cortical control over limbic regions such as the nucleus accumbens, resulting in increased reward-seeking behaviors [44]. Thus, recent controlled trials have explored the efficacy of glutamatergic agents in treating GD and other addictive disorders. Preliminary data suggest some efficacy in reducing impulsivity symptoms and improving cognitive flexibility [45 •; Class III; 46; Class I].

Amantadine: A double-blind, placebo-controlled, crossover trial of amantadine - an antiglutamatergic ligand with N-methyl-d-aspartate (NMDA) antagonist action and with indirect prodopaminergic properties [47] – has been shown to abolish or significantly abate GD symptoms among individuals with Parkinson’s Disease (PD) [46; Class I]. However, five of the 17 patients enrolled in this trial discontinued due to medication-associated adverse effects. Cross-sectional data suggests increased rates of ICDs among individuals with PD who are taking amantadine; thus, further research is needed to assess the efficacy of amantadine in the treatment of GD [47].

Standard dosage: 100mg/day initial dose, increased to 200mg/day after two days [46; Class I].

Contraindications: None [29].

Main drug interactions: May interact with neuroleptics and CNS medications; concomitant anticholinergic drug use may increase anticholinergic-like side effects [29].

Main side effects: *General:* anxiety, depression, suicidality, anorexia, insomnia, hallucinations, confusion, dizziness, nausea, dry mouth, constipation, ataxia, livedo reticularis, peripheral edema, orthostatic hypotension, headache [29]; *Gambling disorder:* confusion, insomnia, visual hallucinations, orthostatic hypotension [46; Class I].

Special points: May increase rates of ICDs among individuals with PD [47]; may worsen tremors in PD patients with thioridazine; may exacerbate existing mental health problems [30]; off-label for the treatment of GD.

Cost: \$17.65 for 100mg/day × 20 (Nucare) [30]; Approximately \$53 for 30 days at 200mg/day.

Memantine: Memantine – an NMDA receptor antagonist with antiglutamatergic action, frequently used to treat cognitive decline associated with Alzheimer’s disease [9; 49] – may be effective in improving cognitive flexibility via its modulation of glutamate within the prefrontal cortex [9]. In the only published trial, short-term, open-label memantine treatment was found to improve cognitive flexibility and decrease GD symptoms [9 •; Class III].

Standard dosage: Initial dosage of 10mg/day and increase dose by 10mg/day in 14-day increments up to maximum of 30mg/day [9 •; Class III].

Contraindications: None, but caution advised for patients with renal or hepatic problems [29].

Main drug interactions: May interact with other NMDA antagonists, urinary alkalinizers, or drugs with renal elimination mechanisms [29].

Main side effects: *General:* hallucination, somnolence, confusion, dizziness, headache, pain, diarrhea, vomiting [30]; *Gambling disorder:* dizziness, headache, lethargy, decreased libido, nausea [9 •; Class III].

Special points: Off-label for the treatment of GD.

Cost: \$132 for 10mg/day × 30 (Nucare) [30]; Approximately \$396 for 30 days at 30mg/day.

N-Acetyl cysteine: N-acetyl cysteine (NAC) – an amino acid that increases glutathione production and extracellular glutamate via the promotion of cysteine-glutamate exchange - has been found to reduce GD symptoms in one open-label trial with a double-blind discontinuation period [50; Class II]. It has also been found in a randomized, double-blind, placebo-controlled trial to reduce nicotine dependence and longer-term GD treatment outcome in individuals with co-occurring nicotine dependence and GD who were receiving imaginal desensitization therapy for GD [51; Class I].

Standard dosage: Initial dose of 600mg/day, increased to 1200mg/day after 14-days, increased again after an additional 14-days for an ending dosage of 1800mg/day [50; Class II].

Contraindications: None, however may antagonize asthma symptoms [29].

Main drug interactions: None [29].

Main side effects: *General:* drowsiness, gastrointestinal symptoms, bronchoconstriction, chest tightness, fever, rhinorrhea, clamminess, stomatitis [30]; *Gambling disorder:* flatulence [50; Class II].

Special points: Off-label for the treatment of GD.

Cost: \$76.67 for 25,000mg (Spectrum Pharmacy) [30]; Approximately \$166 for 30 days at 1800mg/day.

Topiramate: Topiramate - an anticonvulsant medication with antiglutamatergic, pro γ -aminobutyric acid (GABA) and α -amine-3-hydroxy-5-methyl-4-isoxazolepropionic acid (AMPA) receptor antagonist properties [45] – has not been found to reduce GD symptoms [45 Class I; 52 Class I], although some data suggest that it may reduce impulsivity [45 •; Class I].

Standard dosage: Initial dose of 25mg/day, increase to 50mg/day after one week, then increase by 50mg/day every seven days up to 300mg/day [45 •; Class I].

Contraindications: Pregnancy, glaucoma, hyperthyroidism, concomitant MAO inhibitor treatment, hypersensitivity to sympathomimetic amines [53].

Main drug interactions: May increase effects of CNS depressants including alcohol; concomitant use of oral contraceptives may cause spotting; concomitant use of non-potassium sparing diuretics may increase hypokalemia (advise: measurement of potassium prior and subsequent to treatment) [53].

Main side effects: *General:* Paraesthesia, dizziness, dysgeusia, insomnia, constipation, dry mouth [30]; *Gambling disorder:* fatigue, headache, nausea, shoulder pain [45; Class I].

Special points: Off-label for the treatment of GD.

Cost: \$489.10 for 200mg/day × 60 (Aurobindo) [30]; Approximately \$367 for 30 days at 300mg/day.

Interventional procedures

Psychological therapies

- Psychological/behavioral therapies for GD are generally aimed at the reduction of GD-related symptoms, and a range of different treatment approaches have been studied (for a review, see [54]).
- Recent meta-analytic data suggest that both cognitive behavioral therapy (CBT) and motivational interviewing (MI) may be effective in treating GD symptoms, although further research into the long-term effectiveness of these treatments is needed [55 ••; Class I].

Cognitive behavioral therapies

| | |
|----------------------------|--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------|
| Standard procedure: | Individual or group therapy sessions targeting specific cognitive processes relating to gambling behaviors. |
| Contraindications: | None. |
| Complications: | None. |
| Special points: | Two recent meta-analyses found that CBT was effective in reducing both GD symptom severity and in reducing the amount of money lost to gambling [55 ••; Class I; 56; Class I]. |

Motivational interviewing (MI)

| | |
|----------------------------|---------------------------------------------------------------------------------------------------------------------------------------------------|
| Standard procedure: | Relatively brief therapeutic intervention (i.e., between one and four sessions) aimed at increasing patient's motivation to change [57; Class I]. |
| Contraindications: | None. |
| Complications: | None. |
| Special points: | Meta-analytic data suggest that MI may be effective in reducing the amount of money lost to gambling [55 ••; Class I]. |

Gamblers Anonymous

| | |
|----------------------------|--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------|
| Standard procedure: | 12-step, group-based therapy adapted from Alcoholics Anonymous. |
| Contraindications: | None. |
| Complications: | None. |
| Special points: | Meta-analytic data and evidence from a recent controlled trial suggest that MI therapy and CBT are superior to referral to Gamblers Anonymous for the treatment of GD symptoms [57 •; Class I; 58; Class I]. |

Surgery

Subthalamic nucleus deep brain stimulation (STN DBS) for patients with co-occurring Parkinson's disease

- Elevated co-occurrence rates of GD have been reported among individuals with Parkinson's disease (PD).
- Deep brain stimulation (DBS) is a commonly used surgical intervention for the treatment of advanced PD, involving the implantation of electrodes within the subthalamic nucleus (STN) in order to provide neurostimulation [59; Class I].
- The primary aim of this surgical intervention is the reduction of levodopa-related motor symptoms [60; Class I].
- Recent data suggests that STN DBS may decrease GD symptoms among individuals with PD; however, cases of GD subsequent to STN BDS have also been reported (*reviewed in* [61]).
- Other treatment options, such as the reduction of levodopa or dopamine-replacement therapies, should be considered (*reviewed in* 61).

Emerging therapies

- Ongoing research is being conducted into the efficacy of different pharmacotherapeutic agents, as well as into the effectiveness of combined behavioral and pharmacotherapy for the treatment of GD.

Combined behavioral and pharmacotherapy—A recent randomized controlled trial compared the effectiveness of combined escitalopram (20mg/day) and CBT versus CBT alone for the treatment of GD, and found no evidence for improved outcomes among those receiving both escitalopram and CBT in comparison to those receiving CBT only [62; Class II]. Additionally, as noted above, combined NAC and imaginal desensitization therapy has been found to reduce nicotine dependence and improve longer-term GD treatment outcome [51; Class I]. Further research into combined behavioral and pharmacotherapy with respect to different medication types (e.g., opioid antagonists) is needed.

Tolcapone—A recently completed open-label trial explored the efficacy of tolcapone - a catechol-O-methyltransferase (COMT) inhibitor - for the treatment of GD found reductions in GD severity, depression, anxiety and disability and improvement in quality of life [63].

Placebo-controlled study is warranted to examine the efficacy and tolerability of tolcapone in the treatment of GD [64; Class III].

Ecopipam—An open-label trial into the efficacy of ecopipam - a dopamine D1/5 antagonist – for the treatment of GD has been conducted, although results for this study have not yet been published [64].

Pediatric considerations

- Prevalence estimates suggest increased rates of GD among adolescents [65; 66; 67].
- There have been no studies investigating the efficacy of pharmacotherapies for the treatment of GD amongst adolescents [68].
- Given the lack of data relating to pharmacotherapies, behavioral interventions may be considered an optimal first approach; however, controlled trials in adolescence are needed to determine most effective therapy [66].

References and Recommended Reading

References

- Of importance
 - Of significant importance
1. Association AP. Diagnostic and Statistical Manual of Mental Health Disorders. 5. Washington, DC: American Psychiatric Publishing; 2013. (DSM-5)
 2. American Psychiatric Association Committee on Nomenclature and Statistics. Diagnostic and Statistical Manual of Mental Disorders. 3. Washington, DC: American Psychiatric Association; 1980.
 3. American Psychiatric Association Committee on Nomenclature and Statistics. Diagnostic and Statistical Manual of Mental Disorders. 4. Washington, DC: American Psychiatric Association; 2000. Text Revision
 4. Potenza MN. Neurobiology of gambling behaviors. *Current Opinion in Neurobiology*. 2013;231–8.
 5. Bowden-Jones H. Commentary on Petry et al. (2013): Actus Reus – why it matters to pathological gambling treatment. *Addiction*. 2013; 108(3):582–583. [PubMed: 23418660]
 6. Petry NM, Blanco C, Auriacombe M, et al. An Overview of and Rationale for Changes Proposed for Pathological Gambling in DSM-5. *Journal of Gambling Studies*. 2013
 7. Petry NM, Blanco C, Stinchfield R, Volberg R. An empirical evaluation of proposed changes for gambling diagnosis in the DSM-5. *Addiction*. 2013; 108(3):575–581. [PubMed: 22994319]
 - 8•• Bullock S, Potenza MN. Pathological gambling: Neuropsychology and treatment. *Current Psychopharmacology*. 2012;167–85. This review of pharmacological treatment options for pathological gambling provides a detailed summary of findings from studies published prior to 2013 and includes a proposed pharmacotherapy treatment algorithm which may be useful in guiding clinicians.
 - 9• Grant J, Chamberlain S, Odlaug B, et al. Memantine shows promise in reducing gambling severity and cognitive inflexibility in pathological gambling: a pilot study. *Psychopharmacology*. 2010; 212(4):603–612. This pilot study suggests efficacy of memantine for the treatment of pathological gambling. It is an important ‘proof-of-concept’ study highlighting the need for further research into glutamatergic pharmacotherapies for gambling and other addictive disorders. [PubMed: 20721537]

10. Potenza MN, Steinberg MA, McLaughlin S, et al. Gender-related differences in the characteristics of problem gamblers using a gambling helpline. *Am J Psychiatry*. 2001;158:1500–1505.
11. Barry DT, Stefanovics EA, Desai RA, Potenza MN. Gambling problem severity and psychiatric disorders among Hispanic and white adults: findings from a nationally representative sample. *Journal of Psychiatric Research*. 2011; 45(3):404–411. [PubMed: 20800852]
12. Liu T, Maciejewski PK, Potenza MN. The relationship between recreational gambling and substance abuse/dependence: Data from a nationally representative sample. *Drug and Alcohol Dependence*. 2009; 100(1–2):164–168. [PubMed: 19022590]
13. Desai R, Maciejewski P, Pantalon M, Potenza MN. Gender differences among recreational gamblers: the association with alcohol use. *Psychology Addict Behav*. 2006
14. Grant J, Kim S, Hollander E, Potenza M. Predicting response to opiate antagonists and placebo in the treatment of pathological gambling. *Psychopharmacology*. 2008; 200(4):521–527. [PubMed: 18581096]
15. Petry NM, Stinson FS, Grant BF. Co-morbidity of DSM-IV pathological gambling and other psychiatric disorders: Results from the National Epidemiologic Survey on Alcohol and Related Conditions. *J Clin Psychiatry*. 2005:66564–574.
16. Weintraub D, Koester J, Potenza MN, et al. Impulse control disorders in parkinson disease: A cross-sectional study of 3090 patients. *Archives of Neurology*. 2010; 67(5):589–595. [PubMed: 20457959]
17. Grant JE, Kim SW. Comorbidity of impulse control disorders in pathological gamblers. *Acta Psychiatrica Scandinavica*. 2003; 108(3):203–207. [PubMed: 12890275]
18. Desai R, Desai M, Potenza M. Gambling, health and age: data from the National Epidemiologic Survey on Alcohol and Related Conditions. *Psychology Addict Behav*. 2007; 21:431–440.
19. Pallanti S, Bernardi S, Allen A, Hollander E. Serotonin function in pathological gambling: Blunted growth hormone response to Sumatriptan. *Journal of Psychopharmacology*. 2010; 24(12):1902–1809.
20. Hollander E, DeCaria C, Mari E, et al. Short-term single-blind fluvoxamine treatment of pathological gambling. *Am J Psych*. 1998:1551781–1783.
21. Hollander E, DeCaria CM, Finkell JN, Begaz T, Wong CM, Cartwright C. A randomized double-blind fluvoxamine/placebo crossover trial in pathological gambling. *Biol Psychiatry*. 2000:47813–817.
22. Blanco C, Petkova E, Ibanez A, Saiz-Ruiz J. A pilot placebo-controlled study of fluvoxamine for pathological gambling. *Annals of Clinical Psychiatry*. 2002:149–15. [PubMed: 12585564]
23. Dannon PN, Lowengrub K, Gonopolski Y, et al. Topiramate Versus Fluvoxamine in the Treatment of Pathological Gambling: A Randomized, Blind-Rater Comparison Study. *Clinical Neuropharmacology*. 2005; 28(1):6–10. [PubMed: 15711432]
24. Saiz-Ruiz J, Blanco C, Ibanez A, et al. Sertraline treatment of pathological gambling: A pilot study. *J Clin Psychiatry*. 2005; 66(2):28–33. [PubMed: 15669885]
25. Grant JE, Potenza MN. Escitalopram Treatment of Pathological Gambling with Co-Occurring Anxiety: An Open-Label Pilot Study with Double-Blind Discontinuation. *Int Clin Psychopharmacol*. 2006:21203–209.
26. Myrseth H, Molde H, Støylen IJ, et al. A pilot study of CBT versus escitalopram combined with CBT in the treatment of pathological gamblers. *International Gambling Studies*. 2011; 11(1):121–141.
27. Grant J, Kim SW, Potenza MN, Blanco C, Ibanez A, Stevens LC, Zaninelli R. Paroxetine treatment of pathological gambling: A multi-center randomized controlled trial. *Int Clin Psychopharmacol*. 2003:18243–249.
28. Kim S, Grant JE, Adson DE, Shin YC, Zaninelli R. A double-blind, placebo-controlled study of the efficacy and safety of paroxetine in the treatment of pathological gambling disorder. *J Clin Psychiatry*. 2002; 63(6):501–507. [PubMed: 12088161]
29. Physicians' Desk Reference. Jul. 2013 <http://www.pdr.net>
30. PDR Network. Red Book. 114. Montvale, NJ: PDR Network; 2010.

31. Hollander E, Pallanti S, Allen A, et al. Does Sustained-Release Lithium Reduce Impulsive Gambling and Affective Instability Versus Placebo in Pathological Gamblers With Bipolar Spectrum Disorders? *Am J Psychiatry*. 2005;162:137–145.
32. Pallanti S, Quercioli L, Sood E, Hollander E. Lithium and valproate treatment of pathological gambling: A randomized single-blind study. *J Clin Psychiatry*. 2002; 63(7):559–564. [PubMed: 12143910]
33. Linnert J, Møller A, Peterson E, et al. Dopamine release in ventral striatum during Iowa Gambling Task performance is associated with increased excitement levels in pathological gambling. *Addiction*. 2011; 106(2):383–390. [PubMed: 20883460]
34. Black D, Arndt S, Coryell W, et al. Bupropion in the treatment of pathological gambling: A randomized, double-blind, placebo-controlled, flexible-dose study. *Journal of Clinical Psychopharmacology*. 2007; 27(2):143–150. [PubMed: 17414236]
35. Dwozkin LP, Rauhut AS, King-Pospisil KA, Bardo MT. Review of the Pharmacology and Clinical Profile of Bupropion, an Antidepressant and Tobacco Use Cessation Agent. *CNS Drug Reviews*. 2006; 12(3–4):178–207. [PubMed: 17227286]
36. Buckley P. Olanzapine: a critical review of recent literature. *Expert Opinion on Pharmacotherapy*. 2005; 6(12):2077–2089. [PubMed: 16197360]
37. McElroy S, Nelson E, Welge J, et al. Olanzapine in the treatment of pathological gambling: a negative randomized placebo-controlled trial. *J Clin Psychiatry*. 2008; 69(3):433–440. [PubMed: 18251624]
38. Fong T, Kalechstein A, Bernhard B, et al. A double-blind, placebo-controlled trial of olanzapine for the treatment of video poker pathological gamblers. *Pharmacology, Biochemistry & Behavior*. 2008;89:298–303.
39. Kim SW, Grant JE, Adson DE, Shin YC. Double-blind naltrexone and placebo comparison study in the treatment of pathological gambling. *Biological Psychiatry*. 2001; 49(11):914–921. [PubMed: 11377409]
40. Grant J, Kim S, Hartman B. A double-blind, placebo-controlled study of the opioid antagonist naltrexone in the treatment of pathological gambling urges. *J Clin Psychiatry*. 2008; 69(5):783–789. [PubMed: 18384246]
41. Grant JE, Potenza MN, Hollander E, et al. Multicenter investigation of the opioid antagonist nalmefene in the treatment of pathological gambling. *Am J Psychiatry*. 2006;163:303–312.
42. Grant JE, Odlaug BL, Potenza MN, et al. Nalmefene in the treatment of pathological gambling: multicentre, double-blind, placebo-controlled study. *The British Journal of Psychiatry*. 2010; 197(4):330–331. In conjunction with prior studies, this placebo-controlled study suggests significant efficacy for pharmacotherapies targeting the opioid system in the treatment of gambling disorder. [PubMed: 20884959]
43. http://www.accessdata.fda.gov/drugsatfda_docs/label/2006/020459s006lbl.pdf. Retrieved June 2013
44. Kalivas P. The glutamate homeostasis hypothesis of addiction. *Nature Reviews Neuroscience*. 2009; 10:561–572. Kalivas P, Volkow N. New medications for drug addiction hiding in glutamatergic neuroplasticity. *Molecular Psychiatry*. 2011;16:974–986.
45. Berlin H, Braun A, Simeon D, et al. A double-blind, placebo-controlled trial of topiramate for pathological gambling. *The World Journal of Biological Psychiatry*. 2013; 14(2):121–128. This is the first randomized, controlled trial of topiramate. Results do not suggest direct effects on gambling symptoms, but reductions in impulsivity were suggested. [PubMed: 21486110]
46. Thomas A, Bonanni L, Gambi F, et al. Pathological gambling in Parkinson disease is reduced by amantadine. *Annals of Neurology*. 2010; 68(3):400–404. [PubMed: 20687121]
47. Weintraub D, Sohr M, Potenza MN, et al. Amantadine use associated with impulse control disorders in Parkinson disease in cross-sectional study. *Annals of Neurology*. 2010; 68(6):963–968. [PubMed: 21154480]
48. Olive M, Cleva R, Kalivas P, Malcolm R. Glutamatergic medications for the treatment of drug and behavioral addictions. *Pharmacology, Biochemistry and Behavior*. 2012;100:801–810.

49. van Wageningen H, Jørgensen HA, Specht K, Hugdahl K. Evidence for glutamatergic neurotransmission in cognitive control in an auditory attention task. *Neuroscience Letters*. 2009; 454(3):171–175. [PubMed: 19429078]
50. Grant JE, Kim SW, Odlaug BL. N-acetyl cysteine, a glutamate-modulating agent, in the treatment of pathological gambling: a pilot study. *Biological Psychiatry*. 2007; 62(6):652–657. [PubMed: 17445781]
51. Grant JE, Odlaug BL, Chamberlain SR, et al. A randomized, placebo-controlled trial of N-acetylcysteine plus imaginal desensitization for nicotine-dependent pathological gamblers. *J Clin Psychiatry*. 2014; 75(1):39–45. [PubMed: 24345329]
52. Rubio G, Martínez-Gras I, Manzanares J. Modulation of Impulsivity by Topiramate: Implications for the Treatment of Alcohol Dependence. *Journal of Clinical Psychopharmacology*. 2009; 29(6): 584–589. doi:510.1097/JCP.1090b1013e3181bfdb1079. [PubMed: 19910725]
53. PDR Network. Physicians' desk reference. 67. Montvale, NJ: PDR Network; 2013.
54. Brewer JA, Grant JE, Potenza MN. The treatment of pathological gambling. *Addict Disorders Treatment*. 2008:71–13.
55. Cowlshaw S, Merkouris S, Dowling N, et al. Psychological therapies for pathological and problem gambling. *Cochrane Database of Systematic Reviews*. 2012:11. This is a well-conducted, systematic review of behavioral therapies for gambling problems. Data suggest efficacy for cognitive behavioral therapies and possibly motivational interviewing; however more data on different treatments is needed.
56. Gooding P, Tarrrier N. A systematic review and meta-analysis of cognitive-behavioural interventions to reduce problem gambling: Hedging our bets? *Behaviour Research and Therapy*. 2009; 47(7):592–607. [PubMed: 19446287]
57. Carlbring P, Jonsson J, Josephson H, Forsberg L. Motivational Interviewing Versus Cognitive Behavioral Group Therapy in the Treatment of Problem and Pathological Gambling: A Randomized Controlled Trial. *Cognitive Behavioral Therapy*. 2010; 39(2):92–103.
58. Grant JE, Donahue CB, Odlaug BL, et al. Imaginal desensitisation plus motivational interviewing for pathological gambling: randomised controlled trial. *The British Journal of Psychiatry*. 2009; 195(3):266–267. [PubMed: 19721120]
59. Deuschl G, Schade-Brittinger C, Krack P, et al. A Randomized Trial of Deep-Brain Stimulation for Parkinson's Disease. *New England Journal of Medicine*. 2006; 355(9):896–908. [PubMed: 16943402]
60. Broen M, Duits A, Visser-Vandewalle V, et al. Impulse control and related disorders in Parkinson's disease patients treated with bilateral subthalamic nucleus stimulation: A review. *Parkinsonism & Related Disorders*. 2011; 17(6):413–417. [PubMed: 21382739]
61. Leeman RF, Potenza MN. Impulse control disorders in Parkinson's disease: clinical characteristics and implications. *Neuropsychiatry (London)*. 2011; 1(2):133–147. [PubMed: 21709778]
62. Jun. 2013 <http://clinicaltrials.gov/ct2/show/NCT00927563>
63. Grant JE, Odlaug BL, Chamberlain SR, et al. A proof of concept study of tolcapone for pathological gambling: relationships with COMT genotype and brain activation. *Eur Neuropsychopharmacol*. 2013; 23(11):1587–1596. [PubMed: 23953269]
64. Jun. 2013 <http://clinicaltrials.gov/ct2/show/NCT01215357>
65. Yip SW, Desai RA, Steinberg MA, et al. Health/Functioning Characteristics, Gambling Behaviors, and Gambling-Related Motivations in Adolescents Stratified by Gambling Problem Severity: Findings from a High School Survey. *The American Journal on Addictions*. 2011; 20(6):495–508. [PubMed: 21999494]
66. Wilber MK, Potenza MN. Adolescent gambling: research and clinical implications. *Psychiatry* 2006. 2006; 3(10):40–48.
67. Potenza MN, Wareham JD, Steinberg MA, et al. Correlates of At-Risk/Problem Internet Gambling in Adolescents. *Journal of the American Academy of Child and Adolescent Psychiatry*. 2011; 50(2):150–159. e153. [PubMed: 21241952]
68. Grant JE, Potenza MN. Pharmacological treatment of adolescent pathological gambling. *Int J Adolesc Med Health*. 2010; 22(1):129–138. [PubMed: 20491422]